DTOMEI/ M21K30 2025406 8

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

VISPORTS 55=+>.1.<>5— GR86(ZNS)/BRZ (2DS)

Titanium Muffler for FA24 ZN8/ZD8

mE JORMBEEREZREFR T

(PART NUMBER) 442004 (JQR NUMBER) JQR30253017
BE TOYOTA GR86 ZN8 MT AT (R3.7~)

(APPLICATION) SUBARU BRZ ZD8 MT AT (R3.7~)

HZAREE skrkskkkrskkkkkk2p

English skskskskskskeskskekskkskksk 7p

O DR GREAEEB(GHRATHLHEMELIEELY,

OIS EEE, SUBARUDREITT HBHFEEELHETHELIZELY,

O KREXWMYMITERIRTIZERELTIESLY,

O EHTRY TESNBIG R EEREEZLTEEHABELIESL,

OAERFIQRODEZEZ T, MBREK AU Y ALY =) IZEETL—IHEEShTHET,
BEIL—MIIIEEERERTOZMENTOET, LEROJQREAESEHEFRTEMENENELZHEZELT
&L, A— 1 BENHBEEITFENLEIFIRFEET (X FETITE RIS,

TOMEI G DB BEWVEIFHYMNESISENET,

TOMEI TIRIR—YF A=Y LI ITS—IEARN )=, ETPY—F UL ETICEVNT. BEEOERDEEZEHLOD
BE2FZ, AR—YETICREGEHOERMNEYIZT—TT,

@Please carefully read this manual prior to installation.

@Please also refer to the TOYOTA,SUBARU Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.

@If the install was done in a shop please make sure to give this manual to the owner.

@ This product is quality certified by JQR and certification plate is attached on the end silencer.
Please verify that the JQR number on the certification plate matches with the number shown above before installation.
Please contact our distributor you have purchased the product from in case the numbers do not match.

Thank you for purchasing another quality TOMEI product.

TOMEI Ti Sport exhaust muffler has been designed to maximize the exhaust flow while minimizing the weight and sound

volume.
Ti Sport is the perfect choice for a vehicle runs both on track and street.




BRES TRoRs/SMENFoThaMERELTISN, ORNZREOSETT .

AMUIALT A1)

M6 Lk (2) D

[(RTULT I v—HAH A T]

TILET—T (2)
AML4TB() %

95 TRTL—R4)

& AUV I T (2)
(68 ( g

M8Fk (4)
M87RJL (4) TL—rT v v—8)

AMoHGALH—)

RYFFICHRELGT R

‘BERAIE—X -MLILVF -EHEES

iE =

A s

BARZECHERAORIIFERAEZETY. REDHEERNMEGONIZE R ITEOMHLOBDIZTIL TS,

WAROQEY T TR OFREZ (F-BHEL . RBEOB RS TEBL TS,

BIEE S HEBELUNANDIRYMF T EEODIEEN, KRB LV IV OUERIET 5BNAHBYET,

WY T ORITEYRIE, REEEZHALALE, TARIOLHRYRBIRTY .

B OALGESML, REFOT AR T X THRNTTEEL,
KERICEDKAANBFEY LT CHERRDETABELILYET,

e
BAROBRYMIFIETI5—BE LUV 75— FBEEN AR IRETITo TR,

W GRRFICIDEMDIBE - K KMNRIDATRENE ., R ALEMAEELNRSBENLH D=0,
B RBRE R OEY M FIFFERIZITo TS,




1. #MIETXY—RNTITS5—DOEYSIL
A\ CoTRETIOEESFIETY . SRORMLBEF RIS TEREEBESELTUEE,
1. N\T) =T A F RinFERYNT,

2. AURIS—ERYNT .

3. EUA—F1—TERYNT,

2. TOMEI Ti SPORTST 75— Y {1+
[&EP R DR ER]

EHEESADOERERIETEROBEYTY,

XENFMESREEALET /
.:. 4/3

AINATA M8 vk

) @
@ A3 (7B PERPANAVAN M
Q AHYALY— © FIAST—T
@ M8AR)LI [30.0 N-m(3.1Kgf-m)] I3 vk
©® M8IL—rTviv— @ M67R/LI [5.2 N-m(0.5Kef-m)]
® 973v7AIL—+
(EEFIE]

1. FTHATRLEMBOMERLMESL. HEOMARILMERLTHENO IS4 v ERY 113,
#f-. BILEDYI5— N\ H—3 LENL, RUM TSy BET 5.

COERIFFEALLZL,

TROMRILEERT 5,




[(EEFIEDTE]

2 g BRESE TR HBODIAUIA
xEBNME T |- I DL R b g WA AF MG B (— EBEE T
UROSUTEBUIBEIL, AL A TAEALY %L"ﬁiy wEET

INMTBIZELRAH DEICALVINATBEA Y
ALY —IZZLADFIETREAZET 5.

3. MBDTINET—TEAVINATBOYIYAH N EEE S LIICREYFT5,

FINET—T

DIRHEE —

4 KERMBEESEIRBOOIAVNRISUT 9S50 TRTL—b MBRILE, TL—hTviv— FubERIEDHT B,
FOBE. SaAUbN\URISUTOROEBE A TDYYAHLEABESENESITT S,

M87RIL —»%%

I—toysr— —> @

95V TRTL—k —> @ /
“ | =« gyRHuE

AT ST —»
A Bngizyyrasgesysd

<« H9SUTRIL—+

—— JL—hTvir—
+«— M8 Fvh

5 RAIZL-RKETEROERDEYFFITHEIZEHE D,

6. Y7537y BER) EEKBT S VMR TIT— N\ H—T LEZFERALTEET 5.
7. A UINATAZHERILN Vb EERLERYT TS,

8. FEMDVIT IV RITEELTHIMAILVIBIZAFHOZEE .

A\ A AT DEAEBN TROKETHIEEHBL - L TRBHET> TS,

—— <#HDHFFRILY >
ZLAMIE (—HRFET) A ISATA BYFHFERILL/F vk
/ [18 N=m(1.8kgf*m)]

LRIV RIST M8 RILN/Fuk
[30.0 N-m(3.1Kgf-m)]
A 55 TmEMERILE. FybEBBAEHEEERLTOET,
BEHETE LD TR 1 TS, S A&
BSRN PP LADBERIEYET,




A xs
EREBEDTIT IR, FHDHNCEERBL TRROEToTHEL, \
8. BEEEISEYF AT R BONENE S . MO L& BB
. RRDEET )75 AEREL % RO,

XIS—ITHDBENTELIRETHAYT HE FNPHETOREELGYFET,
RUAM TR IFB T BAEZITo TS,

CREOERAREICEY VTN N—NBITHRREEAHYFET  BEICIEL . BERREIT TS,

3. MYLtT+& DHERR
1. BEICFSELEOIBEREZET S,
2. IO UEREIL. TARUL T H5#92500rmIEEFE CHERZ LIF. IRRN OCEESIN VLIRS S,
3. BUEEEITL. BEHRREN CEESHEGUONERT 5,

A g

- FiEAHHEEDERMEEL . ERAK OB EDRRA LG S-OHERTEEICIToTIZEL,
SRR HLEEEEDE T OHSKARICKEIHFLFLEITRALEY. BRTY,
ETDICEEERCBESIXELICETEDIEL, BREFTOTEEL,

- Z DG TEEETIBEF. Y77+ RTHZIRETIT>TEELY,
EBERDIELGENELTNDIESEIUDUEBREE T EMEFIBEEERBLIE RIS TIZEL,

A sz

Y=y

ARGEEFLE. BRI TE IO OREICELAHIIBENHYES
HEBERIITOOS Uy TAUTHEEZRL MEICIGLTENLDE YTV T EToTLEELY,

300~ 500kmFETE IR ERIEADNLELD ., HERBANELME LKL, BLEOZEL TEELY,



[MEMO]



KIT CONTENTS

Below is the contents of this kit with the quantity listed in brackets ().

N—
\\ f )’% et (1)
v

Main Pipe A (1)

Bolt M6

Aluminum Tape (2)

Main Pipe B (1)

Clamping Plate (4)

D Joint Band Clamp (2)
% | S
i S

Nut M8 (4)
Main Silencer (1)

Bolt M8 (4) Plate Washer M8 (8)

REQUIRED TOOLS

*General Maintenance Tools *Torque Wrench =Service Manual

A CAUTION

B Replace the exhaust system when the original sound reduction performance is impaired.

B This product is to be installed by a qualified professional in a fully equipped workshop.

W This product was designed specifically for the application specified. If the attempt was made to use this product on
another engine/car other than specified then you will risk damaging this kit and or the engine or components related
with it.

B This product is to be installed with the appropriate tools and equipment to prevent any engine failures and injuries or
bodily harm.

B Avoid unnecessary blipping and/or long idling to prevent water accumulation in the system from the steam contained
in the gas.

Water in the system may cause impairing the sound reduction performance.

A WARNING

M This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles official service manual.
1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the exhaust main muffler.

2. INSTALLATION OF THE TOMEI Ti SPORTS MUFFLER

[Tllustration of the mounting position of each bolt & gasket]

The installation of the bolts included in the kit is shown below.

Figure
¥ Reuse the factory stock /

Main Pipe A

Main Pipe B

Main Silencer

Bolt M8 [30.0 N-m(3.1Kgf*m)]
Plate Washer M8

Clamping Plate

Nut M8

Joint Band Clamp

Aluminum Tape

Bracket

Bolt M6 [5.2 N-m(0.5Kgf*m)]

CHOES)
SECON

[Installation procedure]
1. Remove the original bolts shown as A in the diagram, and mount Bracket (0 to the chassis with Bolts M6 Y.
Remove and relocate the original rubber insulator shown as B onto the Bracket (0.

Not used

Use kit—included M6 Bolts 1




[Installation procedure]

2. Slide Joint Band over Main Pipe A (D,
fully insert Main Pipe A Q) into Main Pipe B @
referring to the diagram on the right and Figure on
page 7.

Insert to the bottom.

3. Put Aluminum Tape @ to cover the notch cut on Main Pipe B @.

Notch cut \

Aluminum Tape

4. Lightly tighten the Joint Band Clamp &) and Clamping Plate &) using M8 Bolt sets @), &) and @).
Position the opening / clamping side to face the opposite side of the notch cut on Main Pipe B.

Bolt M8 —»%%

Plate Washer M8 ——» (&)
Clamping Plate —»

~= <4— Notch cut

Joint Band Clamp >

A Note the position of the
clamp opening.

<4—— Clamping Plate
<4— Plate Washer M8

<«—— NutM8

5. Fit the main pipe assembly onto the chassis and adjust angle before fully tighten the clamp.
6. Mount the exhaust hanger rods (x3) to the rubber insulators of chassis side.

7. Connect main pipe assembly to the front pipe using original bolts and nuts.

8. Tighten every bolts / nuts to specified torque starting from the front side then in order to the tail side.

A Make sure the connections are fully inserted before tighten down the clamps.

<Torque Specs>
Factory nuts/Bolts for Main Pipe A to Front
Pipe [18 N-m(1.8kgf-m)]

Insert to the bottom.

Joint Band Clamp M8 Nuts/Bolts
[30.0 N-m(3.1Kgf*m)]

A The M8 bolt sets are made to withstand the specified high torque.
Tightening the bolts with typical torque specification of M8 bolts might
cause exhaust leakage and/or the bolts/ nuts to loosen off.



& CAUTION
-Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

= After fitting the straight pipe and/or catalytic converter please check that there are no signs of oll,
dirt so as not to burn them later when the car is running.

= After fitting the exhaust, you should check if the rear bumper will be at risk from heat from the pipe.
You may need to add extra heat shield protection on the rear bumper.

3. INSTALLATION VERIFICATION
1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING

*Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

*Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

-If there is anything felt abnormal when driving please stop immediately and check the car over.

*When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

*If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

A CAUTION

*The vehicles characteristics and exhaust backpressure may change after installing this product
so after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

*Check for exhaust gas leakage, and tighten all the bolts / nuts to the specified torque again
after the initial 300 500 km.

10



11



TOMEI POWERED
BABH FE/ T

T194-0004 R FARETHTEERI5—4-27
TEL: 042—795—8411 (%)

FAX:042—799—7851
http://www.tomei-p.co.jp

COREIZEHIIMY AT BELEDTHRHKIE EEABELLET,
EXRHE: A~ (KRB, ERXFHER)9:00~18:00

Please contact your local authorized distributor listed on our website
if you have any questions in regards to the installation / usage of this product.

Ti SPORTS F42=r9 ,s¥ 75— GR86(ZN8)/BRZ(ZD8) Hxi)iiBAE 20254068 M21K30
Ti SPORTS Titanium Muffler for FA24 ZN8/ZD8 INSTALLATION MANUAL 2025.6 M21K30

12



